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Name of Goods | s & | Battery/LI-10N Battery Packs AL12B32(41CR17/65)

(14. 8Y/2500mAh/37Wh)

English
£ 45-¥ {3 Consignor SR G HRRAF
& = %45 Manufacturer | SRS (M) HIRAH
BB k. B EERA RS (R EIIEHAN) (5350)

Inspection Methods and [ATA Dangerous Goods Regulations (IATA DGR) (53rd)

Procedures
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Appearance & Odor

black plastics cement shell, odorless

1. ke tEiR A (Hazards identification)
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| 2. TIBFE R IATA DGR7FHAY2ETR (Suggestion according to IATA DGR)
c
A g | WGBSR,
T The substance is not restricted to IATA DGR according to packing instruction
o 965 General Requirements and Section II.
N
-
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N 3. HIFE K (Packaging requirements)
c
L RS Suhe /3L ISR
u The goods are packaged according to the packaging requirement of ordinary
S goods.
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The type(s) of the lithium cell and/cr battery in the cer
relevant tests in the UN Manual of Tests and Criteria, Part |
é-):i The sample is a rechargeable lithium battery. The package ;’Z
Comment handling label. The package is accompanied with a document thatsfeet the paclu L
DGR. j% %
ok T~

Approver:
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Name of Test ltems

Test Result

AR

Altitude simulation
(38.3 test 1)

TREBR, Hitds . BHFT. M. EMEUER KA. MREOFBETERFREZ T
(190%. RIS A bt sk,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.

Thermal test
(38.3 test 2)

LIRERA. TR, LA AR, EmBLLR K. RS RTFEBE ARG
M90%, WIGF-OirdkE .,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.

iz
Vibration
(38.3 test 3)

AR TtsR. THAT M. TR R K. DRRIG IR R A TR 5T
B190%. REEFFAARHEHR

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.

ik
Shock
(38.3 test 4)

LIRS A, Titd. THT LA, THBLERK. MRGEHFRLE ATRBZ A0
MI90%., X8 FF-Or hrrk sk .

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.

AV ikii

External short
circuit
(38.3 test 5)

{EMRRAT6h PR IR CLTOC, B, LR R KIS . RISk,

The external temperature does not exceed 170°C, no disassembly, no rupture and no
fire within six hours of this test. The test result conforms to the requirements of
standard.

i)
Impact
(38.3 test 6)

{EMRM6h A RIE A AT0C, L. BANE . RBRFOIFHEER,
The external temperature does not exceed 170°C, no disassembly, no fire within six
hours of this test. The test result conforms to the requirements of standard.

oL

Overcharge
(38.3 test 7)

{EMRATT RN M A RE A RSk,
No disassembly, no fire within seven days of this test. The test result conforms to
the requirements of standard.

SRR
Forced discharge
(38.3 test 8)

e
Other

P U P ST 0 20 AT o T 50 A T O (ke o I A S (M B b e P o B AT (R0 LS 14

The Sample of the battery or cell is packed in inner packagings that completely enclose the
battery or cell.The sample is packed in strong outer packing. The sample is protected so as to
prevent short circuits.

Bl P REOE AR A2 L 2R RTE A0S, TOP R rR AT AR BT 7 S S S P ) R A A P )
RSB W SRR AL 10kg (BH) .

The tested package is capable of withstanding a 1. 2m drop test in any orientation without
damage to cells or batteries contained therein,without shifting of the contents so as to allow
battery to battery or cell to cell contact and without release of contents. The package does
not exceed 10kg gross mass.
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